
CHAPTER1 

1. INTRODUCTION 

1.1Pollution in water 

          Natural water pollution is created through the silt that washes down 

along water beds due to rain carrying dust, dust particles, and other 

materials into the water. Artificial pollution, until recently, was mostly 

created by domestic and simple industrial waste. The pollution problems 

were usually of a local nature. However, as the national growth has 

increased, the production of goods has increased sharply and with it the 

production of common industrial waste has increased sharply. Further, 

new processes in manufacturing have produced new complex wastes that 

have not been easily handled by the current control technologies.  
[...]
high exhaustion process is shown below: 

44 
 



 

Fig(2.5):Comparison between standard and high-exhaustion chrome 

tanning process(using Feliderm-CS)[17,Leather tannery working  group 

.1997]. 

        The above diagram indicates that the chromium content in the 

effluent from the high exhaustion chrome tanning process is only 1,300 

mg Cr/l) as compared to 3,700 mg/l from the standard chrome tanning 

process[17,Leather tannery working group.1997]. However, the reduced 

chromium concentration is still by far too high for direct discharge and 

has to be further reduced by proper treatment, by chemical precipitation 

and sedimentation. 

          Moreover, the application of a complex organic compound like the 

tanning aids has shown to make chromium precipitation and          

sedimentation more difficult. In addition, the application of tanning aids 

requires good process control to achieve satisfactory leather quality. 

2.18.5.2Tanning solution reuse 

      After tanning a high concentration of chromium still remains in the 

“residue float” If this liquid is collected and refurbished with fresh 

tanning agent (basic chromium sulfate) the residue float can be reused for 

45 
 



tanning purposes. This will lead to reduced chromium load discharged 

from the tannery. 

       However, the residue float must be correctly analyzed for its 

remaining chromium content as well as salt content and concentration of 

organic substances. The residue float has to be discharged whenever the 

content of salt and organic substances reaches a pre-determined 

maximum concentration.Usually, the residue float can be reused for a 

period of up to 3-4 months [17,Leather tannery working group.1997]. 

2.18.5.3 Recycling of chromium 

      Chromium recycling is carried out by separating chromium from the 

residue float by means of chemical precipitation using Magnesium oxide 

(MgO).The chromium chloride sludge is separated from the solution by 

sedimentation and dissolved in sulfuric acid for subsequent use as tanning 

agent.[17, Leather tannery working group. 1997]. 

        Using “quick methods” for the analysis of chromium in the “residue  

float”the required amount of MgO-solution/suspension can be determined 

by using the following table: 

Table (2.7)Analysis of chromium in residue float[17,Leather tannery 

working group.1997]. 

 

-Residue float volume = three cubic meters 

-10% MgO solution, prepared by using MgO 30kg and 300 liters of water 

the solution must be prepared 1day before and must be stirred all the time 

during working period. [17, Leather tannery working group.1997]. 

46 
 



         It can be concluded that at an investment cost in the range of 

300,000-500,000 Baht (depending on the size of tannery) and if the high-

exhaustion tanning process (tanning aid Feliderm-CS) is not used, the 

payback period of the chrome recycling system is around 2-3 years.  

        However, if the high exhaustion chrome tanning process is used, the 

chrome recycling system will not cover costs, which is mainly resulting 

from the comparatively low chromium concentration in the high-

exhaustion “residue float”.Table(2.8)indicates the amount of chromium 

which can be recycled (indicated as chrome tanning agent) at different 

volumes  and concentrations of the recycled chrome solution. 

 Table(2.8):Volume of chromium recycle in the form of tanning agent in 

kilograms[17,Leather tannery working group.1997]. 

 

2.18.5.4Replacing chromium with other chemical tanning agents 

        Aluminum, zirconium, titanium and ferrous salts (II) can be used as 

replacement for chromium as leather tanning chemical. But the leather 

which is tanned using these chemicals has a lower quality than chrome-

tanned leather both in terms of softness and thickness.In addition, chrome 

tanned leather has higher resistance to heat, indicating that leather tanned 

47 
 



with other chemicals (replacing chromium) may not be suitable for the 

shoe industry. 

         The advantage of this chrome-free tanning process is the absence of 

chrome shavings. Shavings from this process, therefore, can be either 

taken to a domestic landfill site for disposal, or can be reused for the 

production of leather board or fertilizer or roof tiles. 

2.19Wastewater and solid waste treatment  

         Tanneries in general will discharge wastewater from the various 

production areas into a single collection drain, leading to the wastewater 

treatment system. However, because of the type and amount of chemicals 

applied in the different production steps, as well as because of the 

different reactions taking place in the various productions steps, the 

composition/characteristics of wastewater generated in each production 

step, shows big variances.  

        Therefore, separate treatment (or pretreatment)of waste water 

generated at the different production steps should be considered, which 

could reduce overall wastewater treatment costs for a tannery. The main 

process steps at which wastewater should be pre-treated prior to mixing 

with other wastewater streams are the unhairing process in the beamhouse 

and the chrome tanning process in the tanyard. 

2.19.1Sulfide wastewater pre-treatment from the unhairing step 

         Unhairing is a production step in which a very high pollution load is 

generated. About nine cubic meters of wastewater per ton of raw hides (9 

m3/ton) [17,Leather tannery working group.1997]are generated, having 

the following characteristics: 

48 
 



Table(2.9)Waste water characteristics[17,Leather tannery working group 

.1997]  

 

        The high content of sulfide in this waste water is of particular 

concern. Sulfide treatment systems applied both in Europe and USA are 

oxidization and chemical precipitation/sedimentation.These treatment 

methods are described as follows: 

2.19.1.1Sulfide Oxidation with Manganese Salt as Catalyst (Air 

Oxidation)  

         Sulfide containing waste water (spent unhairing liquor) is 

collected in a suitable tank. A predetermined amount of Manganese 

(Mn2+) salt is added and the tank content is aerated by introducing air 

by means of a blower-diffuser system. Sulfide will be oxidized and 

transformed into thiosulfate, sulfite and sulfate which are more inert 

than sulfide.Details of system design and operation are shown in 

Fig(2.6) and Table(2.10)respectively 

Fig(2.6)Sulfide Oxidation Treatment Process[17,Leather tannery 

working group.1997] 

49 
 



Table(2.10)Design and Operation of Sulfide Oxidation. 

 

          In general, this waste water contains sulfide with a concentration in 

the range of 1,200-1,400 mg/l which can be treated by the introduction of 

air at the ratio of 1 m3 air/minute/m3 of waste water or 20 m3/hour/m2 (m2 

of water surface area)at a tank depth of not less than 4-6 meters 

[17,Leather tannery working group.1997].Pressurized air is supplied for a 

period of 6-12 hours and Manganese sulfate is added in the range of 50 

and 100 g per m3 of waste water - both, mechanical surface aerators as 

well as submersible aerators can be used for the supply of air[17,Leather 

tannery working group.1997]. 

        The collection tank must be equipped with a bottom scraper for the 

collection and removal of sediments. During the introduction of air, 

hydrogen sulfide gas (rotten egg gas) and ammonia gas will escape from 

the tank causing odor problems. The correct method is to cover the tank 

and withdraw the contaminated air,by means of an exhaust fan, to a 

biofilter purification system – the air disposal rate should be 1.5 m3/hour 

per m2 of water surface area. 

           If pH is lower than 8, there will be the problem of hydrogen 

sulfide gas (badsmell, can lead to death at a concentration of 2,000 ppm) 

If pH is higher than 10, there will be the problem of generation of 

ammonia gas ,pH should be managed in the range 9-10 

50 
 



         Sulfide concentration in the treated effluent can be lower than two 

(2) mg/l. [17,Leather tannery working group.1997] 

1.19.1.2Oxidation of Sulfide with Hydrogen Peroxide (H2O2) 

      This method is used successfully to oxidize sulfide in tannery 

wastewater. Investment costs for construction of the chemical reaction 

tank and purchase of chemical dosing equipment are low, however the 

cost of Hydrogen peroxide is rather high. Therefore, this method is 

suitable for small tanneries with little effluent from Unhairing activities 

(for instance discharging Unhairing liquor 1-2 times a week) [17,Leather 

tannery working group.1997].  

       In this oxidation method, the effluent is collected in the chemical 

reaction tank,pH of the liquid is adjusted to below 8, followed by the 

addition of Hydrogen peroxide. At a pH value below 8.0, sulfide will be 

oxidized to sulfur.If the pH is higher than 8, sulfide will be oxidized into 

sulfate. However, oxidation to sulfate requires 3 times more Hydrogen 

peroxide than oxidation to sulfur. Therefore, it is important for economic 

reasons to adjust the pH of the waste water below 8 before adding the 

peroxide solution. [17,Leather tannery working group.1997] 

          About 200mg/l of Hydrogen peroxide is required to reduce sulfides 

from an initial concentration in the range of 100-300 mg/l to less than one 

(1) mg/l in the treated effluent. 

2.19.3Chemical Precipitation with Iron Salt 

        Precipitation of sulfide with iron salts is another effective method of 

reducing sulfide concentration.There might be incidental removal of other 

pollutants in this process too, i.e. suspended solids and BOD. The iron 

salts may be available at a low price from the steel industry - using their 

51 
 



spent pickling liquor (acid). However, this method has disadvantages, i.e. 

bad smell, effluents with very black color, high chemical requirements, 

and a rather high cost for Ferrous-sulfate (in case spent acid from the 

steel industry is not available and the chemical has to be purchased).    

        In addition, this process generates a voluminous sludge which has to 

be taken for further treatment. Since this sludge is not suitable for 

agricultural purposes the treatment and disposal costs are quite high. 

2.19.3Chromium Wastewater Treatment 

        The treatment method used for the purification of wastewater from 

chrome tanning,sammying of wet-blue, re-tanning and dyeing is chemical 

precipitation of chromium with alkaline solution(such as lime) and  

discharge of the supernatant for further biological treatment.Atank similar 

to the one which has been designed for recycling of chromium can be 

used. 

        The alkaline used for chromium treatment does not have to be MgO 

(which is much more expensive than other alkaline chemicals – in 

particular CaO) since the created chromium chloride sludge is not taken 

for reuse in the tanning process.[17,Leather tannery working group. 1997]  

       The most suitable chemicals for chromium treatment are lime (CaO), 

Sodium Carbonate (Na2(CO)3) and caustic soda (NaOH).To achieve rapid 

sedimentation of the precipitated chromium-chloride sludge (adding lime 

solution until a pH of about 8.5 is achieved) either Anionic 

Polyelectrolytes or Ferric chloride can be added[17,Leather tannery 

working group.1997].  

        The chromium removal efficiency by this physico-chemical 

treatment system is more than 98%. 

52 
 



       The settled chromium-chloride sludge should be dewatered either by 

means of a filer press or at a drying bed. The dried sludge cake should be 

properly packed, signed and sent to the Industrial Waste Treatment 

Service Center for further treatment and final disposal. 

        The supernatant from either the chromium treatment system or the 

chromium recycling system still has a high concentration of organic 

substances and has to be sent to the biological wastewater treatment 

system for further purification. 

        However, it has to be emphasized that the volume of hazardous 

sludge (chrome containing) produced from this chrome treatment step is 

much less compared with the volume of sludge generated by a combined 

wastewater treatment system without a pre-treatment system for chrome 

containing waste streams.  

          In addition, if chrome pre-treatment systems are installed, the 

excess sludge generated from the joint wastewater treatment system will 

contain very low chromium concentrations and, hence, can be used as 

fertilizer or disposed off at a domestic landfill site. This excess sludge 

then is not classified as hazardous waste anymore. Therefore,the costs 

which have to be paid to the Industrial Waste Treatment Service Center 

for special treatment of sludge with excessive chromium concentrations 

can be reduced substantially. [17, Leather tannery working group.1997]. 

          The hazardous waste related costs are then only for transportation 

and treatment of sludge produced by the chrome tanning wastewater pre-

treatment system to the Industrial Waste Treatment Service Center. It is 

estimated that about 0.12-0.25 ton of sludge/ton of raw hides are 

generated by the chrome treatment system[17,Leather tannery working 

group.1997].The total chrome-sludge disposal cost thereby depend on the 

53 
 



distance the sludge has to be transported i.e. from the tannery to the 

Service Center. 

 

Fig(2.7)Chromium Wastewater Treatment System Chemical 

Precipitation[17,Leather tannery working group.1997] 

          Volume of chrome effluent is about 0.5-0.75 m3/ton of raw 

hides.Volume of chromium sludge is about 0.2-0.3 m3/m3 effluent or 

about 0.1-0.2 m3/ton of raw hides,or about 0.12-0.24 ton/ton of raw hides 

[17,Leather tannery working group.1997]. 

2.19.3 Combined Wastewater Treatment 

        The treatment system applied in the leather tanning industry 

normally emphasizes on the removal of organic substances (BOD), 

sulfide and chromium.A schematic diagram of the treatment process is 

shown in the following figure indicating chromium wastewater 

segregation and separate chromium treatment. Subsequently, the pre-

54 
 



treated effluent from this precipitation/sedimentation process will be 

combined with the wastewater from unhairing step and with overall 

tannery wastewater to be discharged into the pump sump from where it 

will be transferred for further biological treatment. 

        The first step of the biological treatment is an anaerobic system (no 

mechanical aeration equipment and hence no electricity consumption at 

this step). In this process bacteria which do not require oxygen will digest 

organic compounds in the wastewater and purifying the same. However, 

treatment efficiency of the anaerobic system is not sufficient to allow 

discharge of the effluent to a water body. Therefore, the pre-treated 

effluent from the anaerobic treatment is further purified in an aerobic 

system. This method is characterized by the requirement of oxygen for 

biological oxidation. Oxygen is supplied by mechanical aeration systems 

resulting in high electricity cost. At this treatment step, another kind of 

bacteria (aerobic) will further digest organic compounds of the 

wastewater until it is clean enough for discharge into a public water 

source. 

         Operational data obtained from the combined wastewater treatment 

system of the tannery cluster indicate average electricity costs of about 

420,000 Baht/month - total operating cost i.e. including personnel cost, 

chemical cost, etc. are reported as 900,000 Baht/month equal to a total 

wastewater treatment cost of about 3 Baht/cubic meter(excluding costs 

for chemicals, personnel, water analysis,equipment maintenance,etc.) 

[17,Leather tannery working group .1997]. 

55 
 



 

Fig(2.8)Combined Wastewater Treatment System of Tannery 